Power Tool Division ., 28-350 BS-3
‘l‘ Rockwell International 20 woo(%[%umﬂg) BAND SAW

6 (4)

/63 (18)
53 (18 |
53 (26) | e
g i M, B T,

Y

= "_'_‘Erl’f{{{ﬂf!:’i‘i‘ﬁ‘f{f
£

g ememennnnnns®
(e svilasararrr o
-9
@
—

o4
% ,{L"




Replacement Parts

Ref,  Part No, Description Ref,  Part No, Description
Mo, Mo,
1 426-04-349-5003  Frame Assembly az LB5-169-5 Set Collar, Including:
2 CB5-12-A Lower Door 33 SP-208 1/4-20 x 1/4"Soc. Set Scr.
3 CBS-13-4 Upper Door 4 5P-225 5/16-18 x 1/4"50¢. Set Ser,
4 CB5-22-A Rear Door as §P-1800 5/16-18 Hex, Nut
5 cBs-51 Hinge 36 SP-1620 11/82 x 11/16 x 1/16~5teel Washer
] B5-52 Hinge a1 §P-5335 Bearing
1 CB5-57 Hinge 38 CB5-112 Deflectar
8 CB5-60 Table 39 CB5-122 Spacer
8 CBS-63-R Bracket, Including: 40 CBS-127 Spring
10 CB5-100 Scale 41 CBs-138 Table Insert
1 5P-2252 #2 x 3/18 "Drive Screw 42 960-02-012-1422 Nameplate
12 BS-64 Front Trunnion 43 DP-626 Pointer
13 CB5-65 Rear Tnmnion Lo SP-2438 1/8"Hex, Soc. Pipe Plog
14 CB5-617 Dust Spout 45 1B5-61 Table Clamp Shoe
15 B5-T9-5 Knob 46 Dp-5T2 Switch Cover®
18 BS-80-5 Cam, Including: 4 NCS-361 Serrated Nut
17 SP-208 1/4-20 x 1/4"Soc, Set Scr, 48 SP-306 1/4-20 x 3/4"Sq. Hd, Set Scr,
18 CB5-84 Special Screw 49 Sp-502 1/4-20 x 1/4"Rd, Hd, Set,
13 CB5-101 Bar 50 SP-567 #6-32 x 1/4"Rd, Hd, Sez,
CB5-102-5 Lower Blade Guide, consisting of: 51 SP-2250 #4 x 3/16 Drive Screw
20 CBS-88 Straight Gulde Block 52 SP-553 #10-32 x 1/2"Rd, Hd, Serew
o CBS-102 Bracket 53 5P-584 #10-32 x 8/8"Binding Hd, Ser.
zn CBS-103 Rail 54 8p-617 3/8-16 x 1 1/2"Hex, Hd, Scr.
n CBS-104 Adjusting Brachet 55 SP-642 3/8-16 x 1"Hex, Hd. Ser.
4 CB5-105 Angular Guide Block 596 SP-G48 3/8-16 x 1 1/4"Hex, Hd, Scr.
25 CB5-107-5 Adjusting Screw &7 5P-10268 8/8"-16 Hex, Nut
-] CB5-108 Shaft 58 5P-1034 1/4-20 Hex, Nut
27 CBS-109 Spacer 59 5P-1203 #10-32 Hex, Nut
28 CBS-110 Adjwsting Link 60 960-02-012-1401 Nameplate
29 CBS-137-5 Adjusting Screw 61 8P-1615 13/32 x 13/16 x 1/18"Washer
30 LBS-161 Wedge B3 SP-1715 #10 Internal Tooth Lockwasher
@ LB5-166 Spring B4 5P-3114 7/16-14 x 2 1/2"Hex, Hd, Sz,
65 5p-7528 1/4-20 x 1/2"Trus Hd, Ser.
66 SR-217 Clamp Handle






Replacement Parts

Ref, Part No, Description Ref, Part No, Description
Ho, Mo,
] CBS-66 Guide Post Bracket 126 CB5-158-5 Upper Wheel, Including:
76 CBS-91 Guide Post 121 5P-1133 1/2-20 x 3/4"Soc, Set Ser.
T CBS-93 Clamp Screw 128 Cat, #28-355 Tire
18 CBS-94 Brass Plug 426-04-358-5001  Lower Wheel Headstock,
CBS-96-5 Upper Blade Guide, consisting of: Consisting of:
78 CB5-95 Support Bracket 136 426 -04-058-5002 Headstock
80 CB5-96 Bracket 137 CBS-113 Shaft
gl CBS-917 Shaft 138 CB5-114 Spanner Nut
20 CBS-08 Straight Guide Block 139 CBS-115 Bearing Lock Nut
34 SP-225 5/16-18 x 1/4"Soc. Set Ser, 140 CBS-116 Special Jam Nut
B2 LBS-129 Adjusting Screw 141 5p-5339 Bearing
] LBS-130 Adjusting Nut 142 SP-5340 Bearing
84 5P-201 5/16-18 x 5/16"Soc. Set Scr, 143 CB5-73 Bracket
85 SP-506 5/16-18 x §/8"Rd, Hd, Ser. 144 CB5-76 Steel Pin
86 SP-514 1/4-20 x 3/8"Rd, Hd, Ser, 145 Bs-111 Special Screw
87 SP-1520 5/16-18 x 1,/2"Thumb Ser, 146 CBE-136-5 Drive Pulley, Including:
B8 5p-1528 5/16-18 x 1*Thumb Sez, 123 5P-206 5/16-18 x 5/16"Soc., Set Scr.
36 SP-1620 11/32 x 11/16 x 1/16"5teel Washer 147 Cat. #41-504 Motor Pulley, Including:
a7 SP-5335 Bearing 84 5P-201 5/16-18 x 5/16"Soc. Set Scr.
89 CB5-99 Blade Guard 148 5P-604 3/8-16 x 2 1/4"Hex, Hd, Ser.
90 PF-46 Spring 152 SP-2101 3/32 x 5/8"Cotter Pin
a1 SP-611 1/4-20 x 1/2"Hex, Hd, Scr, 158 SP-2620 1/4 x1/4 x 1 1/2"Key
a2 Sp-1614 9/32 x 5/8 x 1/16"Steel Washer 154 SP-2653 1/4 x 1/4 x 1 15/16"Key
o 5P-3102 8/8-16 x 1 3/4"Hex, Hd, Scr. 155 CBS5-157-5 Lower Wheel, Including:
95 928-05-001-5878 Spring Washer 15 CB5-143 Brake Drum
a1 426 -04-079-5007 Retainer 1517 5P-623 1/4-20 x 1"Hex, Hd, Ser,
] 5P-1307 3/8-16 5q. Nt 158 SP-1702 1/4"Split Lockwasher
100 BS5-61 Slide 127 5P-1133 1/2-20 x 8/4"Soc. Set Ser.
426-05-358-5001 Upper Wheel Headstock, 128 Cat, #28-355 Tire
Consisting of; 170 CBS-31-A Motor Plate
101 BS-261 Bearing Nut i1 CBS-T12-5 Brake Shoe W /Lining
102 426 -05-058-5001 Headstock 172 B5-T4 Brake Lever
108 426 -05-106-5005 Shaft 173 CB5-15 Treadle
104 BS-223 Spanner Nut 174 CB5-717 Brake Rod
105 CB5-116 Special Jam Nut 175 CBS-117 Shaft
106 SP-5338 Bearing 176 928-01-301-8880  Brake Spring
107 Sp-5383 Bearing 177 CBS-128 Brass Bushing
108 CBS-68 Slide Plate 178 CBS-131 Baoit
108 CB5-69 Gib 178 CB5-153 Spring
110 CBS-T8 Knob 180 H-5-5 Set Collar, Including
i1 CB5-B5 Spring 84 5P-201 5/16-18 x 5/16"Soc. Set Ser,
112 CB5-86 Pointer 181 NS55-282 Rubber Washer
113 CBS-817 Tension Scale 182 SP-210 1/2-138 x 1/2"50c, Set Scr.
114 CBS-88 Plug 183 SP-345 1/2-13 x 5/8"5q, Hd, Set Ser,
115 CB5-89 Tension Screw 184 5P-1005 3/8-16 Hex, Jam Nut
115 CBS-90 Spring 185 SP-1403 5/16-18 Wing Nut
117 5CG-34 Special Screw 186 SP-1703 5/16"Split Lockwasher
118 SP-1286 1/2-18 Hex. Jam Nut 187 SP-2107 1/8 x 3/4"Cotrer Pin
119 SP-1606 7/16 x 1 x . 083"5teel Washer 188 SP-1605 3/8 x 1/8 x , 083~Steel Washer
120 SP-1704 3/8"split Lockwasher 194 Cat, #194 5/32"Hex, Soc. Wrench
121 5P-2371 3/8-16 x 2 1/2"5q. Hd, Boh 195 Cat, #1535 3/16"Hex, Soc, Wrench
122 CB5-135-8 Handwheel, Including: 196 car. #1526 Double End Wrench
123 SP-208 5/16-18 x 5/16"Soc. Set Scr. 197 Car, #1532 1/4"Hex, So¢, Wrench
124 SP-628 1/2-13 x 1"Hex, Hd, Ser, 198 Cat, #49-140 V-Belt (Matched set of Z)
125 5P-1705 1/2"Split Lockwasher . Cat #28-877 3/8"Band Saw Blade

* Not Shown



